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3'i0 799 RI 
350 801 RI 

350 815 R2 

350 822 R91 
179 835 
103 321 

350 823 RI 
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352 391 R91 
350 810 R91 

352 384 R91 

350 812 RI 
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350 813 RI 
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350 824 RI. 
350 825 RI 
353 163 RI 

350 809 RI 
352 397 RI 
350 807 R91 

352 383 R91 

350 8o8 R91 
352 390 R91 

350 817 RI 
103 387 

-
350 820 RI 
350 821 RI 
179 814 
103 320 

350 819 RI I 
179 816 
103 320 
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CHASSIS 
DESCRIPTION SE:RIAL NlJMEiER NO. 

R&:Q"D 

·FINAL DRIVE- Continued 

DOWEL, DIFFERENTIAL SHAFT HOUSING 2 
SHAFT, DIFFERENTIAL, R.H. ( 12 TEETH) I 

AXLE, REAR, L.H. I 

OIL SEAL, REAR AXLE 2 
SCREW, CAP, HEX-HD., 3/8-t6NC x 5/811 tl 

WASHER, LOCK, 3/811 tl 

GASKET, REAR AXLE OIL SEAL 2 

CONE, REAR AXLE, OUTER BEARING (TIMKEN No. 26882) (OPTIONAL WITH 352 391 R91) 2 
CONE, REAR AXLE OUTER BEARING (BOWER BT 26882) (OPTIONAL WITH 350 8tt R91) 2 
BEARING, OUTER, REAR AXLE (CUP, 350 812 RI AND CONE, 350 811 R91) 

(OPTIONAL WITH 352 384 R91) 2 
BEARING, OUTER, REAR AXLE (CUP, 352 398 RI AND CONE, 352 391 R91) 

(OPTIONAL WITH 350 810 R91) 2 

CUP, REAR AXLE OUTER BEARING (TIMKEN No. 26822) (OPTIONAL WITH 352 398 RI) 2 
CUP, REAR AXLE OUTER BEARING (BOWER BT 26822) (OPTIONAL WITH 350 812 RI) 2 

SPACER, REAR AXLE BEARING 501 TO 19350 2 
SPACER, REAR AXLE BEARING 19351 UP 2 

GEAR, DR I VE, REAR AXLE (70 TEETH) 2 
SPACER, REAR AXLE DRIVE GEAR 501 TO 19350 2 

SPACER, REAR AXLE DRIVE GEAR 19351 UP 2 

CUP, REAR AXLE l~NER BEARING (TI MK EN No, 15244) ( OPTIONAL WI TH 352 397 RI ) 2 

CUP, REAR AXLE INNER BEARING (BoWER BT 15244) (OPTIONAL WITH 350 809 RI). 2 
BEARING, INNER, REAR AXLE (CUP, 350 8o9 RI AND CONE, 350 808 R91) 

(OPTIONAL WITH 352 383 R91) 2 

BEARING, INNER, REAR AXLE (CUP, 352 397 RI AND CONE, 352 390 R91) 
(OPTIONAL WITH 350 807 R91) 2 

CONE, REAR AXLE INNER BEARING (TIMKEN No. 15120) (OPTIONAL WITH 352 390 R91) 2 

CONE, REAR AXLE INNER BEARING (BoWER BT 15120) (OPTIONAL WITH 350 808 R91) 2 

NUT, REAR AXLE, L.H. I 
PIN, COTTER, t/8 X 1-1/211 I 

GASKET, REAR AXLE BEARING CAP, L.H. I 

CAP, REAR AXLE BEARING, L.H. I 
SCREW, CAP, HEX-HD., 5/i6-i8NC X 5/811 q 

WASHER, LOCK, 5/16" 4 
r 

RETAINER, REAR. AXLE NUT, R.H., OIL s.EAL, w/OIL SEAL, 53 599 D I 

SCREW, CAP, HEX-HD., 5/16-t8NC X 3/4 11 If 

WASHER, LOCK, 5/16" q 




